
 

 

INVESTIGATION OF BIOGAS PRODUCTION POTENTIAL OF THREE 

DIFFERENT SLUDGES AFTER THERMAL HYDROLYSIS 

 

 

 

A THESIS SUBMITTED TO 

THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 

OF 

MIDDLE EAST TECHNICAL UNIVERSITY 

 

 

 

 

BY 

 ECE ARI AKDEMİR 

 

 

 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS 

FOR 

THE DEGREE OF MASTER OF SCIENCE 

IN 

ENVIRONMENTAL ENGINEERING 

 

 

 

 

JULY 2019





 

 

Approval of the thesis: 

 

INVESTIGATION OF BIOGAS PRODUCTION POTENTIAL OF THREE 

DIFFERENT SLUDGES AFTER THERMAL HYDROLYSIS 

 

 

submitted by ECE ARI AKDEMİR in partial fulfillment of the requirements for the 

degree of Master of Science in Environmental Engineering Department, Middle 
[...]
There are several advantages of using thermal hydrolysis as a pretreatment method; 

considerably enhances the degradability of both primary sludge and activated sludge 

(Haug et al., 1978, Stuckey and McCarty 1978, Liao et al., 2016, Xue et al., 2015, 

Barber, 2016, Wilson and Novak, 2009),significantly increases biogas production rate 

is observed (Barber, 2016, Perez-Elvire et al., 2006),THP enhances the dewaterability 

of sludge (Oosterhuis et al.,2014; Barber, 2010; Haug et al., 1978; Barber, 2016; 

Perez-Elvire et al., 2006),decreases the viscosity of sludge (Liu et al., 2012; Oosterhuis 

et al., 2014; Bougrier et al., 2006; Barber, 2016),loading rate of anaerobic digestion 

significantly increases (Xue et al., 2015; Barber, 2016),has sterilization impact on 

sludge by deactivating pathogenic microorganisms (Barber, 2016, Perez-Elvire et al., 

2006; Oosterhuis et al., 2014, Liu et al., 2012),eliminates odor problems,reduces scum 

and foaming formation and decreases the need for downstream thermal processes such 

as drying (Barber, 2016). 

 

There are some limitations for the application of thermal hydrolysis, it requires heat 

energy and use of boilers (Haug et al., 1978; Barber, 2016), whole process becomes  

more complex processes than standard anaerobic digestion (Barber, 2016),more 

ammonia production and concentration than standard anaerobic digestion is observed 

(Oosterhuis et al., 2014; Wilson and Novak, 2009),production of refractory and slowly 

degradable materials is likely with food waste (Liu et al., 2012, Barber, 2016), the 

process may require more polymers for dewatering (Oosterhuis et al., 2014; Barber, 

2016),odors are generally produced along with thermal hydrolysis (Haug et al., 1978; 

Perez-Elvire et al., 2006), fouling and corrosion problems in heat exchanger tubes 

have been observed (Haug et al., 1978; Perez-Elvire et al., 2006) and 



 

 

 

28 

 

finally,methanogenic archaea possibly damaged by the use of thermal pretreatment 

techniques (Liu et al., 2012). 

 

Influence of Thermal Hydrolysis 

Thermal hydrolysis can be applied at different steps of sludge processing and 

influences the downstream sludge processing in several ways. Summarized figure of 

thermal hydrolysis effects adopted from Barber (2016) is given in Figure 2-3. These 

effects and their consequent impacts are shown. One of the most important effect of 

thermal hydrolysis is increase in solubility of organic contents. This improves the 

biogas production with respect to volatile solids. Reduction of particle size during 

thermal hydrolysis contributes to transport of water and chemicals in sludge.  

 

 

Figure 2-3. Some effects of thermal hydrolysis modified from Barber, 2016 

 

Influence of Thermal Hydrolysis on COD Solubility 

Studies involving thermal hydrolysis suggest that using thermal hydrolysis results in 

more soluble COD in the sludge (Farno et al., 2014, Barber, 2016, Everett, 1972, 

Bougrier et al., 2007, Liu et al., 2012). 



 

 

 

29 

 

Influence of Thermal Hydrolysis on Viscosity 

Viscosity is reduced as the temperature is increased by thermal hydrolysis. First of all, 

the viscosity of free water within sludge is reduced reversibly concerning Arrhenius' 

law (Eshtiaghi et al., 2013). Furthermore, substances in sludge might be thermally 

exterminated such as protein denaturation (Farno et al., 2015). Lastly, interactions 

between substances are weakened since thermal treatment alters rheology. All in all, 

thermal pretreatment reduces viscosity more than ultrasonic or ozone pretreatment 

(Barber, 2016). 

 

Influence of Thermal Hydrolysis on Anaerobic Biodegradability 

WAS digestion are enhanced and biogas generation considerably up to 75-80% with 

respect to non-pretreated ones (Phothilangka et al., 2008; Barber, 2016). According to 

Haug et al. (1978), energy generation increases by 25% when thermal hydrolysis is 

applied before anaerobic digestion. Using thermal hydrolysis increases biogas 

production along anaerobic digestion after ten days whereas there is negligible 

difference in biogas production throughout anaerobic digestion in the first 24 hours 

(Barber, 2016). 

 

Influence of Thermal Hydrolysis on Dewaterability 

Mesophilically digested sludge dewaterability is increased up to 10% by applying 

thermal hydrolysis before anaerobic digestion. Generally, thermal hydrolysis has a 

positive impact on sludge dewaterability (Barber, 2016, Everett, 1972).  

 

 





 

 

 

31 

 

CHAPTER 3  

 

3. MATERIALS AND METHOD 

 

A range of experiments was designed and carried out to understand the effect of 

thermal pretreatment on biogas production from different sludges by applying 

anaerobic digestion. First of all, the series of thermal pretreatment experiments were 

conducted under different conditions to determine the best solubilization of sludge and 

hence the best possible conditions for biogas production. Then, BMP experiments 

were conducted to analyze the impact of discrete pretreatment levels on anaerobic 

digestion efficiency. Major steps of the three trials are summarized in Figure 3-1. 

Experimental procedures are elaborated along this section. 

 

 

Figure 3-1. Main steps followed in this study. 

 

Preliminary 
Experiment

•Taking sludge samples from treatment plants,

•Initial characterization for three different types of sludge,

•Thermal pretreatment with three different temperature (127oC, 105oC and 90oC) 
and different durations.

•Final characterisation after each pretreatment option

Anaerobic 
Batch Reactors

•Taking sludge samples from treatment plants,

•Initial characterization for three different types of sludge, 

•Thermal pretreatment with selected temperature and durations,

•Setup of reactor

•Measurement of gas composition and water displacement during experiment

•Final characterization after experiment.  



 

 

 

32 

 

3.1. Sludge Samples 

In this study three types of biological sludges were used. First sludge is that a WAS 

sample from a domestic wastewater treatment plant (Tatlar WWTP, Ankara) which 

was investigated as a standard sludge on which thermal hydrolysis is most commonly 

applied; The second sludge was an MBR sludge. MBR sludge has longer solid 

retention time with respect to typical domestic WWTP which means that typical 

domestic WWTP has less initial stability. Therefore, MBR sludge possibly has lower 

methane generation. Last selected sludge samples obtained from an OID. OID has vast 

amount of sludge after treatment process. However, OID sludge possibly contain toxic 

compounds due to containing various sectoral wastes in it. Therefore, management of 

OID sludge has crucial for OID.  The sludge samples and the treatment plants that 

they were collected from are explained below. 

 

3.1.1. Ankara Central Wastewater Treatment Plant 

Having a capacity of 765,000 m3/day, Tatlar Wastewater Treatment Plant (Tatlar), 

which utilize Conventional Activated Sludge Process, is the largest wastewater 

treatment plant in Turkey. In this plant, 250 million m3 of wastewater is being treated 

annually. Treated wastewater is discharged to Ankara Creek while ultimate discharge 

location is Sakarya River. The initial wastewater characteristics of Tatlar is given in 

Table 3-1.  

 

Table 3-1. Initial characterization of the wastewater from Tatlar Wastewater Treatment Plant 

Parameter Unit Value  

pH - 8.06 

COD mg/L 356 

BOD mg/L 184 

COD/BOD  - 1.9 

Temperature ◦C 12.1 

  



 

 

 

33 

 

COD value for low, medium and high strength domestic wastewaters are 250, 430 and 

800 mg/L, respectively. Additionally, BOD value for low, medium and high strength 

domestic wastewater are 110, 190 and 350 mg/L, respectively (Tchobanoglous et.al., 

2014). Therefore, Tatlar wastewater is typical low strength wastewater. COD/BOD 

ratio represent the biodegradability of the wastewater and selection of treatment 

process to be done with respect to COD/BOD ratio. For Tatlar wastewater COD/BOD 

ratio is 1.9 which is between 1.7 and 2.4. Therefore, the biodegradable fraction of 

Tatlar wastewater is high (Sperling, 2007). With respect to that ratio, biological 

treatment and anaerobic digestion system is applicable to Tatlar wastewater. 

Additionally, pH value is suitable for anaerobic digestion operation.  

 

Throughout Ankara, collected wastewater is transported to the plant only by gravity. 

Tatlar Wastewater Treatment Plant includes pretreatment units, primary clarifiers, 

aerations tanks, secondary clarifiers, return activated sludge (RAS) pumping station, 

raw sludge thickening units, anaerobic digesters, biogas station, biogas storage units, 

digested sludge thickening units and sludge dewatering units (ASKİ Genel 

Müdürlüğü, 2019). First unit in the sludge treatment line is thickener, after which, 

excess sludge is sent to anaerobic digestion units. In this way, biogas, a valuable 

source, is produced. Moreover, electricity is generated by using biogas, which is used 

to meet the partial electricity demand of the plant. 



 

 

 

34 

 

 

Figure 3-2. Air View of Tatlar Wastewater Treatment Plant (ASKİ Genel Müdürlüğü, 2019) 

 

Characteristics of Tatlar Wastewater Treatment Plant’s sludge are shown in Table 3-2.  

 

Table 3-2. Initial characterization of the sludge from Tatlar Wastewater Treatment Plant 

Parameter Unit Value 

TCOD mg/L 38,538 

Soluble COD mg/L 3,457 

COD solubilization  

(total COD being soluble COD) 

(Soluble COD/TCOD) 

% 8.97 

TS mg/L 27,633 

TSS mg/L 26,583 

VS mg/L 21,183 

VSS mg/L 19,333 

pH - 7.49 

 



 

 

 

35 

 

3.1.2. Middle East Technical University Treatment Plant (MBR Sludge) 

Domestic and industrial wastewater are treated in MBR system for wastewater 

recovery. In MBR system required area for treating wastewater is reduced (Baysal, 

2017).  MBR are an improved form of conventional activated sludge systems. It is a 

combination of biological reactors and membrane technology. After biological 

treatment, separation is carried out using ultrafiltration (UF) or microfiltration (MF) 

membranes instead of the clarifier (Aslan, 2015). In the Middle East Technical 

University. METU Treatment Plant domestic wastewater which are coming from 

Middle East Technical University campus is pretreated. The wastewater treatment 

plant comprises a vacuum rotating membrane bioreactor in two tanks. Biological 

treatment occurs in the first tank which aeration is implemented. Additionally, 

filtration occur in the second tank. The initial wastewater characteristics of METU 

MBR treatment Plant is given in Table 3-6. 

 

Table 3-3. Initial characterization of the wastewater from MBR 

Parameter Unit Value  

pH - 7.1-7.5 

COD mg/L 426 

BOD mg/L 250 

COD/BOD - 1.7 

Temperature ◦C 12-23 

 

As discussed for Tatlar WWTP BOD, COD, COD/BOD ratio are evaluated for 

WWTP from MBR wastewater the COD/BOD ratio is 1.7 which is between 1.7 and 

2.4. Therefore, the biodegradable fraction of MBR wastewater is high (Sperling, 

2007). Therefore, anaerobic digestion system is an alternative for MBR sludge.  

Additionally, pH value is suitable for anaerobic digestion operation.  

 



 

 

 

36 

 

Having a 540 m2 membrane surface area, treated wastewater is utilized for irrigating 

grass in the Middle East Technical University. METU Treatment Plant has a 200 

m3/day capacity. The plant treats 8.5 m3 wastewater per hour which corresponds to 

the demand of approximately 2000-2500 people (Su ve Çevre, 2007). While using 

similar approaches in biological wastewater treatment, sludge at the outlet is filtered 

by membranes, rather than having it settled. While sludge is treated in 3 weeks by 40-

50% in conventional treatments plants, membrane technology offers 80-90% sludge 

treatment in 4 days. In this way, treated wastewater from METU Treatment Plant can 

be used for irrigational purposes of parks and agricultural purposes except for drinking 

(ODTÜ, 2013). 

 

 

Figure 3-3. Membrane Bioreactor from Middle East Technical University (ODTÜ, 2013) 

 

Characteristics of Middle East Technical University (MBR) sludge are shown in Table 

3-4.  

 



 

 

 

37 

 

Table 3-4. Initial characterization of MBR sludge from Middle East Technical University 

Parameter Unit Value 

TCOD mg/L 21,754 

Soluble COD mg/L 663 

COD solubilization  

(total COD being soluble COD) 

(Soluble COD/TCOD) 

% 3.04 

TS mg/L 27,866 

TSS mg/L 22,516 

VS mg/L 20,883 

VSS mg/L 18,233 

pH - 7.17 

 

3.1.3. Organized Industrial District Treatment Plant 

In OID there are eleven different industries which are machine manufacturing, forest 

products, furniture and paper, metal goods, electrical equipment manufacturing, food, 

beverage, woven and ready-made clothing, metal, chemistry, mining and stone and 

soil based manufacturing. Among these industries five of them are more dominant 

than others, which are metal, machine manufacturing, food, beverage, and chemistry. 

OID wastewater treatment plant has a capacity of 36,000 m3/day. The wastewater 

treatment plant in OID comprises of physical, chemical and biological treatment with 

nitrogen removal. Additionally, for sludge treatment, there are sludge thickener, 

dewatering, and solar drying unit. Sludge from OID is regarded as hazardous sludge 

(Eskişehir Organize Sanayi Bölgesi, 2019). (Figure 3-4). The initial wastewater 

characteristics is given in Table 3-8. 

 

Table 3-5. Initial characterization of the wastewater from OID 

Parameter Unit Value  

pH - 6.58 

COD mg/L 1018,2 

Temperature ◦C 20-25 

 



 

 

 

38 

 

As discussed for Tatlar and MBR WWTP BOD,COD, COD/BOD ratio are evaluated 

for WWTP Therefore, OID wastewater is high strength wastewater. COD/BOD ratio 

represent the biodegradability of the wastewater and selection of treatment process to 

be done with respect to COD/BOD ratio. For OID wastewater, measurement of BOD 

is not done. However, expected COD/BOD ratio is greater than 3.5 Therefore, the 

non-biodegradable fraction of OID wastewater is high (Sperling, 2007). With respect 

to that ratio, physical and chemical treatment system is applicable to is applied to OID 

wastewater.  Additionally, pH value is suitable for anaerobic digestion operation.  

 

 

Figure 3-4. Air View of Organized Industrial District Treatment Plant (Eskişehir Organize Sanayi 

Bölgesi, 2019) 

 

There are three preliminary experiments established with sludge, which was taken 

from OID Treatment Plant Characteristics of the sludge from OID Treatment Plant are 

shown in Table 3-6. 

 



 

 

 

39 

 

Table 3-6. Initial characterization of the sludge from OID Treatment Plant 

Parameter Unit Value 

TCOD mg/L 44,565 

Soluble COD mg/L 442 

COD solubilization  

(total COD being soluble COD) 

(Soluble COD/TCOD) 

% 0.99 

TS mg/L 37,083 

TSS mg/L 36,033 

VS mg/L 30,117 

VSS mg/L 31,433 

pH - 6.45 

 

3.2. Thermal Pretreatment  

To increase anaerobic digestibility and biogas generation from sludge, thermal 

pretreatment was applied by using an autoclave. After having it settled, concentrated 

sludge from three plants mentioned above was distributed into beakers as 100 mL 

portions. These beakers were put into an autoclave machine. Used autoclave can be 

seen from Figure 3-5. 



 

 

 

40 

 

 

Figure 3-5. Autoclave machine used in the experiments 

 

Autoclave used was a HICLAVE HV-85L.  There are four separate programs in this 

autoclave, which is presented in Table 3-7 in detail. 

 

Table 3-7. Different programs of the HICLAVE HV-85L 

Program Mode Temperature Interval 

(oC) 

Duration Interval 

(min) 

Pressure (bar) 

1 Liquid 105-127 1-250 0.3-1.7 

2 Liquid 105-127 1-250 0.3-1.7 

3 Solid 105-127 1-250 0.3-1.7 

4 Agar 60-100 1-60 - 

  

Program 1 and Program 4 are used for the preliminary experiments. Throughout 

preliminary experiments, different durations of autoclaving and different autoclaving 